
 

 

 
 

 

A Sustainable Water Management Concept for  

Auroville and its Bioregion  

 

   

Desalination 

 

A Pre-Feasibility study 

 

 

A report by  

Dirk Nagelschmidt (M.Eng) 

Martina Schimanski (M.Eng) 

Walter Wagner (M.Eng) 

 

1st Edition 

 

 

Auroville, May 2007 



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

II

INDEX 

1. Executive Summary 1 

2. Introduction 3 

3. Auroville Region 4 
3.1. Physical and chemical data on seawater and brackish water in Auroville’s Beach Area 5 
[...]
for these types of solar humidification units has been for desalting saline water on a small scale for 
families or small villages where solar energy and low-cost or donated labor is abundant, but 
electricity is not. A properly constructed still can be quite robust, and solar stills have been reported 
to operate successfully for 20 years or more. [3] 

The key is to have users who have a real involvement in its success and have been adequately trained 
in its construction, operation, and repair. Installing a solar still as a gift for others and then leaving it 
to its fate will probably result in failure of the operation. Efforts have been made by various 
researchers to increase the efficiency of solar stills by changing the design, using additional effects, 
adding wicking material, etc. In many cases, these modifications have increased production per unit 
area, but some of these have also increased the complications in operating and maintaining the 
devices for applications like remote villages. As with any village water supply, technology is only 
one part of the solution. The successful system will also take into account culture, tradition, and local 
conditions. One economic threat to these stills can surface when the local economy has developed to 
the point where the land area being used for the still becomes too valuable to remain as a water 
producing area or the value of labor increases. The locals may then consider that it is more 
economical to replace it with a small RO or VC unit that uses only a fraction of the space and their 
time. [3] 

Dr. Alan Williams, UK ,is working on a large scale solar desalination using Multi Effect 
Humidification. Following is a summary of Dr. Alan Williams work: 

Summary [24]: 

“A theoretical proposal is outlined for large scale solar desalination using multi effect 
humidification. It involves the use of a large area solar collector, multi effect distillation and boiling 
at reduced pressure. The configuration devised is a circular tank of one kilometer diameter 



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

26

containing water to a depth of 10 meter with a sealed double glazed dome, operating at 0.1 
atmosphere pressure with a working temperature below 50° C. A solar absorber placed just above 
the water level, abundantly perforated but covering the entire area, sets up convection currents that 
evaporate the sea water and condense the vapor. Incoming seawater recovers energy from outgoing 
clean water and brine in a counter current heat exchanger. Water flow is driven by solar distillation 
and hydrostatic pressure. It is estimated that the structure would have 95% energy efficiency and a 
gained output ratio of 20. In sunbelt countries with average isolation of 6kwh/m2/day the 
desalination plant would produce 100,000 m3/d distilled water at a speculative cost of $0.28/m3. “ 

Dr Alan Williams, November 2004, http://www.globalwarmingsolutions.co.uk 

4.4.4. Solar and Wind-Driven Desalters 

Desalting units that use solar collectors or wind energy devices to provide heat or electrical energy 
also have been built to operate standard desalting processes like RO, ED, or distillation. The 
economics of operating these plants tend to be related to the cost of producing energy with these 
alternative energy devices. Costs tends to be high, but are expected to improve as development of 
these energy devices continues. [3] 

Currently, using conventional energy to drive desalting devices is generally more cost-effective than 
using solar and wind-driven devices, although appropriate applications for solar and wind-driven 
Desalters do exist. The International Desalination Association (IDA) counted in 1998 about 100 
known wind- and solar powered desalting plants scattered over 25 countries. Most of these 
installations had capacities of less than 20 m3/d. [3] 

4.4.4.1.Promising Pilot projects “CREST” and “IIT Chennai” 

CREST is the centre for renewable energy at the Loughborough University in the UK. The 
University runs a battery less Photovoltaic RO Desalination System which was built in 2001. In the 
summary the executives of CREST came to the conclusion that the battery less photovoltaic-
powered seawater desalination system will be commercially viable. They recommend that a pilot 
scheme based on their design should be implemented. [5]. However, the author does not know if this 
concept was followed up on a larger scale. 

IIT Chennai has also started a pilot project with combined PV and RO desalination. The author will 
follow up the test phases.  



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

27

4.4.5. New developments in Low Temperature Thermal Desalination plants using “Deep 

Water Technology” 

Fig. 17: Low Temperature Thermal Desalination Plant at Kavaratti/ Chennai 

The temperature difference which exists between the surface layer (28~30 C) and deep sea layer 
(7~15C) of the ocean could be effectively utilized to produce potable water apart from power 
generation, air conditioning and aquaculture. This technology is known as Low Temperature 
Thermal Desalination. In Low Temperature Thermal Desalination relatively warm water is flashed 
inside a vacuum flash chamber and the resultant vapor is condensed in a condenser using cold water. 
This technology has been utilized in the first ever low temperature thermal desalination plant which 
has been commissioned in April 2006 at Kavaratti/ Chennai. [18] 

The plant is housed in a structure on the shore. The bathymetry at the island is such that 400m water 
depth is available around 400m from the shore. Due to this special feature a long pipe about 600m 
long to draw cold water has been deployed with one end at about 350m water depth. [18] 

4.4.5.1.Advantages of this kind of technology: 

+ No pre treatment of feed water is required 

+ Consistent quality of water as per BIS/ WHO standards can be assured 

+ Simple maintenance and operational 



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

28

+ Environmental friendly technology, no chemicals are required 

+ Highly nutrient cold water enhances marine life 

− At present high investment costs 

4.4.5.2.Operation Parameters: 

Fresh water generation: 100,000 m3/d 

Warm water Temperature: 28ºC 

Cold water Temperature: 10 ºC 

Number of units: 2 

Warm water flow rate: 569 kg/s and unit 

Cold water flow rate: 500 kg/s and unit 

Vacuum level: 23 mbar 

Saturation Temperature: 20 ºC 

Cold water pipe length and Diameter: DN 1000, 850 m 

Total Power requirement: 220 kW 



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

29

4.5. Important additional aspects of Desalination 

4.5.1. Concentrate disposal (brine) and environmental impact, use of chemicals  

The common element in all of these desalination processes is the production of a concentrate brine, 
reject, or waste stream. This brine contains the salts removed from the saline feed to produce the 
fresh water product, as well as some of the chemicals that have been added during the process. It also 
contains corrosion by-products. The stream varies in volume, depending on the process, but will 
almost always be a significant quantity of water. [3]. Fig. 18 and 19 show the main chemicals used in 
different desalination processes. 

Fig. 18: Adding stages of the needed chemicals in thermal processes 

Scaling:  Sulfuric acid & anti scalant, 
Bacteria and algae: chlorine 
Foaming:  polyglycol blends, antifoaming agent 
Corrosion: de-aeration, oxygen scavengers, corrosion inhibitors 

 

Fig. 19: Adding stages of the needed chemicals in membrane processes 

Scaling:  Sulfuric acid & antiscalant, 
Bacteria and algae: chlorine 
Oxidation by chlorine:  de-chlorination with sodium bisulphate 
Suspended material: coagulation and filtration 

The disposal of this wastewater in an environmentally appropriate manner is an important part of the 
feasibility and operation of a desalting facility. If the desalting plant is located near the sea, the 
potential for a problem will be considerably less. The major solute in the concentrate brine is salt, 
and disposing of salt in the sea is generally not a problem. [3] But the chemical by products together 
with water temperature etc. create more and more difficulties for the marine life. Fig. 20 gives an 
overview of the environmental and marine impacts through chemicals used in Desalination 
processes. The potential for a more significant problem comes when a desalting facility is 



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

30

constructed inland, away from a natural salt-water body, such as is common for brackish water 
plants. Care must then be taken so as not to pollute any existing ground or surface water with the 
salts contained in the concentrate brine. Disposal may involve dilution, injection of the concentrate 
into a saline aquifer, evaporation, or transport by pipeline to a suitable disposal point. [3] 

All of these methods add to the cost of the process. The means of properly disposing of the 
concentrate flow should be one of the items investigated early in any study of the feasibility of a 
desalination facility. The cost of disposal could be significant and could adversely affect the 
economics of desalination. In countries like the USA, with very stringent discharge regulations, the 
disposal of the concentrate stream has drastically affected the ability to use desalination as a 
treatment process. [3] 

Fig. 20 shows the chemical impact in different Regions in the Middle East. [7] 

Fig. 20: Chemical Loads in the Middle East 

Fig. 21: Impact of chlorine discharge to marine life [16], LC = Log Concentration in µg/l 

Chlorine is one of the hazardous chemicals mainly used for disinfection of the raw water. Fig. 21 
shows the impact of Chlorine contained in the brine and the discharge into the sea. Even at one km 

Location Plant Capacity Chlorine Copper Antiscalants
m3/d kg/d kg/d kg/d

Gulf 7 Million 15000 200 40200

Red Sea 1,6 Million 2700 36 9500

Mediterranean Sea 1,7 Million 1920 26 10250

Chemical loads in the Middle East Area



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

31

distance, an impact on phytoplankton is possible.  

Fig. 22: Impact of Brine and Chemical disposal on the Marine Environment and Aquatic life 

Chemicals Used for Impact on Marine Environment

Chlorine and byproducts
* Halogenated hydrocarbons
* Chloramine

Coagulants
* Ferric chloride
* Ferric chlorate sulfate

Polyelectrolytes
* polyacrylamide
* polyyacrylate
* polyphosphate

Antifoaming agents
* polyethylene glycol
* polypropylene glycol

Metals and Heavy Metals
* copper
* nickel

Benzotriazole
* benzotriazole
* benzotriazole derivates

Formaldehyde
* Formaldehyd
* Glutaraldehyde

Isothiazole

Sodium dodecylbenzone 
sulfonate

Membrane cleaning, waste 
product

low toxic

Ethylenenediamine 
tetraacetic acid
* EDTA

Sodium perborate
* NaBO3

slight increase of natural background 
concentrations of dissolved organic carbon, very 
low impact because of biodegradability.

The potential for bio concentration in aquatic 
organisms is low, yet the substances are 
classified as harmful to aquatic organisms 
according to the environmental data provided by 
ICSC which may be due to their longevity and 
possible chronic effects.

Antifoaming 

Membrane cleaning very toxic to aquatic organisms (International 
chemical safety cards, ICSC 2000.

Membrane cleaning

Corrosion inhibitors

By-product by cleaning MSF in 
combination with acid

Chemical Impacts on Marine Environment and Life through disposal of Brine

backwash, filter cleaning, removal 
of phosphate

Scale control adiditives increase of turbidity

Desinfection decrease of phytoplankton photosynthesis

possibile of discoloration, decrease of light 
penetration, impairing of photosynthesis or 
increased sedimentaion impact on sessile 
Organismus, especially corals

prohibited for discharge in the US, toxic to very 
toxic to aquatic organisms (International 
chemical safety cards, ICSC 2000. 

Heavy metal, effects on more sensitive species, 
reaches over the food chain the humans

Cleaning agent for oxidizing 
organic deposits on the 
membrane

non hazardous, decomposes to sodium borate 
and H2O3, Sodium Borate is harmful to brackish 
water organisms when exceeding 250 mg/l

RO cleaning solution, removing 
of inorganic coloids and 
biofouling

problematic in coastel water body, slow 
biodegration. EDTA can contain heavy metal.



A sustainable Water Management Concept for Auroville and its Bioregion, Desalination, A Pre feasibility Study 

A Report by Dirk Nagelschmidt (M.Eng.) et. al., Auroville 605101, India; dirkn@auroville.org.in, Off: 0413-3290-312 

    

32

4.5.2. Co-generation of Energy 

In some situations, it is possible to use energy so that more than one use can be obtained from it as 
the energy moves from a high level to an ambient level. This occurs with co-generation where a 
single energy source can perform several different functions. Certain types of desalination processes, 
especially the distillation process, can be structured to take advantage of a co-generation  
situation. [3] 

Most of the distillation plants installed in the Middle East and North Africa have operated under this 
principle since the 1960s and are known in the field as dual purpose plants (water plus power). These 
units are built as part of a facility that produces both electric power and fresh water out of 
seawater. [3] 

Wind-turbine systems for example produce electricity that is in turn used to drive the mechanical VC 
unit (see chap. 3.2.3). [3] 

Fossil (coal) power stations produce heat and high pressure steam out of which the turbines turn into 
electricity. In a typical case, boilers produce high-pressure steam at about 540ºC. As this steam 
expands in the turbine, its temperature and energy level is reduced. Distillation plants need steam 
whose temperature is about 120ºC or below, and this can be obtained by extracting the lower 
temperature steam at the low pressure end of the turbine after much of its energy has been used to 
generate electricity. This steam is then run through the distillation plant’s brine heater, thereby 
increasing the temperature of the incoming seawater. The condensate from the steam is then returned 
to the boiler to be reheated for use in the turbine. [3] 

The main advantage of a co-generation system is that it can significantly reduce the consumption of 
fuel when compared to the fuel needed for two separate plants. Since energy is a major operating 
cost in any desalination process, this can be an important economic benefit. [3] 

One of the disadvantages is that the units are permanently connected together and, for the 
desalination plant to operate efficiently, the steam turbine must be operating. This permanent 
coupling can create a problem with water production when the demand for electricity is reduced or 
when the turbine or generator is down for repairs. This type of power and water production 